INSTALLATION INSTRUCTIONS

INKHVY

Description: KRISTA ACCENT CABINET

Important safety instructions:

® Please read carefully all instructions before assembly.
® For your safety and ease, assembly by two or more adults is recommended.
® Keep instructions for future use.

Pre-assembly:

® Do not discard any content until assembly is complete to avoid accidentally discarding small parts or hardware.
® Take out all parts and hardware from box.

Parts List
Item Description QTY Item Description QTY
P1 Top Panel S 1 P5R | Door Panel (Right) % 1
P2L |Side Panel (Left) 1 Pe |Divider Panel 1
P2R |Side Panel (Right) A 4 1 P7 |Shelf _— 2
P3 | Bottom Panel _— 1 P8 |Leg Frames 7 N 7 N 2
P4 | Back Panel D 1 P9 |Leg Frame Stretchers N 5

Y

P5L | Door Panel (Left) \\\4‘ 1

Hardware List
Item Description QTY Item Description QTY
H1 | Confirmat Screw 6x40mm | ™y 16 H6 | Door Handle N 2
H2 | Bolt M6 X 35mm o 4 H7 | Bolt M4 x 25mm G 4
H3 | Bolt M6 X 15mm () 10 H8 | Allen Wrench 4mm — 1
H4 Flat Washer M6 12 H9 Allen Wrench 3mm - 1
H5 | Shelf Pin o 8 H10 | Anti Tip Kit — =% | 1sET

@,

TOOL REQUIRED

S

Phillip Screw Driver

Page 1 of 3




Assembly Procedures:
Step 1: Attach side panels (P2) to back panel (P4) as shown Step 2 : Attach top panel (P1) to the back panel (P4), side panel

below. (Left) (P2L) and side panel (right) (P2R) as shown below.
(H1)x4 | Confirmat Screw 6x40mm | ", (H1)x6 [Confirmat Screw 6x40mm | ey

(H4)x4 | Flat Washer M6 (H4)x6 | Flat Washer M6

(H9)x1 | Allen Wrench 3mm — (H9)x1 [ Allen Wrench 3mm -

Step 3 : Attach divider panel (P6) and door (Left) (P5L) and Step 4 : Attach bottom panel (P3) to the divider panel (P6),

door (right) (P2R) to the top panel (P1) as shown below. side panel (Left) (P2L), side panel (right) (P2R), door (Left)
] (P5L) and door (right) (P2R) as shown below.
\ X (H1)x6 | Confirmat Screw 6x40mm | ™,

(H4)x2 | Flat Washer M6
(H9)x1 | Allen Wrench 3mm -

® ¢

@,
[

7
-

~—e =7

0.
®

-

-

Page 2 of 3



Step 5 : Attach door handle to each door as shown below.

(H6)x2

Step 6 : Attach each stretcher (P9) to the leg frame (P8) as
shown below.

Door Handle N

(H7)x4| Bolt M4 x 25mm Oumn

~.
s L

Phillip Screw Driver

Step 7 : Attach the assembled base to the bottom of
cabinet as shown below.

(H2)x4 | Bolt M6 X 35mm

Allen Wrench 4mm

(H8)x1

H8

(H3)x10

Bolt M6 X 15mm

(H8)x1

Allen Wrench 4mm

Step 8: Securely tighten all screws and bolts, but do not over
tighten. Turn the assembled chest to an upright position.
Assembly is complete.

*Insert each pin into the holes on side panels (P5L &P5R) and
divider panel (P6), then lay each shelf (P7) on the shelf pins
as shown below

*Recommend that you attach the products to a wall as a

\

ADDITIONAL NOTE ABOUT SAFETY: BOLTS MAY LOOSEN DURING NORMAL EVERYDAY USE. THEY SHOULD BE
PERIODICALLY INSPECTED AND RE-TIGHTENED TO PREVENT DAMAGE OR INJURY. ALWAYS CHECK TO ENSURE THAT ALL

HARDWARE IS KEPT TIGHTENED.

Thank you for your purchase

Page 3 of 3






